Montagehandleiding

Fitting instruction Porsche Caeyenne

Mont: leit

D::c?i?:fie::;edleurrr‘\%ntage 10/2006— X * > ra D

Instrucciones de montaje’ | VW Touareg * * ® ® NL | D |GB | N | SF 1 F

Montagevejledning 11/2002 > 03/2018 P n -+ Waarde

Monteringsvejledning . Value E DK S cz H RU PL

Monteringshandledning Audi Q7 + Wert

Asennusohje N 03/2006 > 08/2015 EC 94/20 Valer

Istruzioni di montaggio Erték

Navod k montazi AN

Szerelési utasitas

opsnox yeranoswn | TYPE: 029743 e7 000255 3200 kg 3500 kg 140 kg 16,4 kN © ACPS HUK issue: 26.02.2020
Ball code: 99-4085-4416 Automotive Version:08

-
- M12x1,5x40 (10.9)
| M14x1,5x50 (10.9)
\1:-_,__‘“:‘ [{ g }]
5
\
\"/__/
e — "2*&/‘/

4 [M12x110)

1/15

Oris

I A C PS




o Raadpleeg uw dealer voor de'-max. massa die uw wagen mag trekken.

o Die maximale Anhangelast inres'Fahrzeuges kénnen Sie im Fahrzeugschein oder im
Benutzerhandbuch nachlesen.

o For the max. trailer weight of your car please refer to the owner's manual or your car
homologation documents.

e Pour connaitre le poids maxi remarquable pour votre voiture consulter la notice
d'utilisation de votre voiture ou la carte grise.

o Consulte a su distribuidor sobre el peso maximo que puede remolcar su vehiculo.

o Deres forhandler vil kunne oplyse Dem om den hgijst tilladte veegt efter Deres karetg;.

e Ta kontakt med forhandleren angaende den maksimale vekt som bilen kan trekke.

o Se handboken eller registreringsbevis fér max slapvagnsvikt for din bil.

o Tarkista suurin sallittu vetopaino ajoneuvon ohjekirjasta tai rekisteriotteesta.

e Per conoscere il peso massimo rimorchiabile dalla propria autovettura, fare riferimento al
manuale d'istruzione od ai documenti di omologazione della vettura stessa.

o Maximalni pfipustnd hmotnost pfivésu pro Vase vozidlo je uvedena v.technickém
prikazu nebo v uZivatelské prirucce.

o A maximalis vontathatd tomegrél gy6z&djon meg a gépkocsi kezelésikonyvebdl, vagy a
gépkocsi tipusbizonyitvanyabdl.

o MakcrMmanbHylo Maccy npuvuena NpocuM NpoBePsATb B 3aBOACKON KHUXKKE U Mo B
TWUNOBOM cepTudukaTe aBTomMoouns.

Meegeleverde onderdelen Piezas incluidas Mukana tulevat osat
Mitgelieferte Befestigungsteile ~ Medfglgende komponenter Componenti forniti a corredo
Provided parts Vedlagt festemateriell Dodané upevriovaci dily
Materiel de fixation joint Medfoljande komponenter  Tartozékjegyzék

4. 2x M12x110 (10.9)

Cnncok KOMJEKTYLWNX
6. 2x M12

5. 8x  M12x1,5x40 (10.9)
8x  M14x1,5x50 (10.9)

7. 2x  M12(10)

VW Touareg \

029-743

029-743

aris

I A C PS

2/15



g@ 351 45

o
PE
g N
oS
=
=5
> S

~

O



Sy

Ul ¢

S .

30°max.

-

*03/0z/p6 KanLiadul -

am TT LS S < 0T QT O
= Umnﬂo.maaonla“"
mo o> 35 aaScg e
c2d reo SENGT
,Mm_ LSS =Dy E 0 |w :
. = gaag® W 2= (S |
= B 3o < S D pos e B
= o9 Qo g » o |F wJ
D 5 =85 Q= S=zo= 8 L
5 zl8,28¢e8 3ag B \
LD 2B FELEES e |3
I g8 caxmx3-8=3 5 3 \ 3
S ITBRBIIZ%a0 T F s
2328352532858 e B
20030 BgSos5e e _ 2
e e O Do = R ! - RERNE!
Il ;0=00Qfg%3a e { P
8 3 3508 g3eg582
8z -8°%8=g80¢ 3R 1
o @ SE=FZx2,0%5 % )
m & 23 F s capa ~ =
S<:fe3t £3:5"%% (e
S Zpm ~2a88 To :
=0 < @ 8 @ o 3
o 5w & T2 o i =
@ 2 T 5 o = =
ma, W_Uu;l & L =
1 o 8 Y m e f - :
2 T3 o = B 5 WL GG ‘U o 2
; < 2 @ @ ’
32 S Ha
oo =) e S
e 5 c w©a
Om @ %
o

S A R
//, // | |

[spmonyes Asew [ouojomzop lezsydimeu nypedizid m

W o} ‘xew

|IA wnHaxouwdu 8 exvdem ologolsl sMHamaweed BUT sidHHEaNUTedU ‘81oHed100dU 0JOHTOQOED BI9HHET 91Mhal2ag0 OWMITOXgQoaH e

‘|18 1UBYS03Z1q JENO)EPE-19} PEQEZS M08 Blewezs asozahiaye quoBouoa B ueiqe ‘0g B ‘Usgiapgliew ||IA AlBAUBl 33/02/76 ¥ (HD
“IIA JU myjluzokrez m [apemez Ip/0Z/F6 AmApaiAp g Ju nyunshl Bu Buojsano 9soyosAim Bujom gemojueiembez Azsjen e
‘usgniez yAq 1snw S3/02/76 2 Bo1UIRS OF g0 ‘|IA AYojlid nisAws eA Joysoud Aujop (Z3)

'3D/02/¥6 BAMRJIP BJjep OF BInbij ‘||AGIebd|e | opuodas oleq)| oizeds o] o)jue.leb alassa ane(Q @

‘psesieynw Og UBANS || A USSR A3/0Z/+6 UIAIYBIIP BABHEE) UO BlY Bedep (NID)

‘sesajue.eb ||exs 53/02/k6 eluipiil hog 1nby ‘(1A eBelg 16ue Jewwnieds (s

"SBP|OYIBAC [BYS DFF/02ZIF6 APIRIP | 0F 4nBy ‘1A BBay Jene Jewwoiuy (N

"N3/02/76 AMBIR 1 0E BI ' 1|ABENE JUl SBPIOYIBA0 [BYS BN e

‘02/¥6/30 BUEIUNWOD BAIDSIIP B 8P OF BINBY ‘||A OXaUE |e SUIGJUS) ‘8iq) opedsa | esieziueleb sqeq (3

3D/0Z/¥6 2NI0UIP B] 9P QF UONHBAISN|| ||/ 9Xauue,| e Juswawliojuod anueleb ang jop juswebebap ap suoz e @
‘paajuelenb aq 1snw 93/0z/6 aullepinb Jo pg welbelp (1A xipuadde Ul paynads asuelea ay | e

‘usisiepyemab nz 1s1 93/0z/v6 BlUIRYO Jep og Bunpgly ‘A Bueyugyoeu wnessi4 Jea Cad

‘uswoualb uapiom Jyoe ul 1sow 93/0z/6 ulipyol ap uea gg Buipieaqie ‘||A Jusws|ddns wiiojueo sjwiniuassn} eqg @



Sl/s

BSSNNISEA 8|0 18 BANOWOINY S40Y B150l ‘Elsieseesuabuay el AL 137731
uo usulwenAey uepepon) ualfpAfwusa)el ‘uslinaliey 1Es0 Bl INYNOYOIBA 18PNN WEA EENEN
ANYE| "UES)SEA BELIE] BEABISIPO] BISNISEXIE] UBBISECUIE Bl UIBA BJBAICY SLWLLIOA UBSD UBAR)NNG

“BNAR UWBSIsASSNSEYIEloUEd URBISDERS SWILWSDON) usueyol BISMwIo] uauug

"eEjepnou AR IMHRUIR jaS)esuey uasiuBiuoiw usiso SO
‘ioss eES 19 Bisieisidsfiuui piepues gisifizige

"B)SALUIN] UQ|MUSY UBAS|D B|NMNSEA
uefenfey 1e) velfenfey 1eanjyol eyol (snyuuonyf essen unnw) 2isoliey ejsasieynuusisegds
2] BiSEiERA JeAninaye exiol ‘EISIon BISISIENES USSION] BINNISEA BIO 1B SANOWOINY SOV

' Bisuumueeyyno] eeaejyocl ueewaony 1E] EEAEYEA UBPICH
leyel usinmst essoanaucleolas EB)NSYIE BEJEES BWE| "USSILUNINEM U33Ulja)es
ununescjunse ‘ununesgsad 12 ‘uoanaucle uiapas eeyol snpuuonyf unynoyolan

MESSLEY

‘ESSesyNEde] UaSIUNINELI UNYNoYojen uasiuiy

ununeagiad jeaisopyew exgol ‘nhayefons ‘gl usuelissio) ejsiuwes Bue
Jasyniofes Jeasysoy eny

edpajan uo uo culedolan nies uunns sone oyuclied isenglftAwusa)el Asfy EloneRUS
w1 Aan B enalyoopiey uoanaucle ‘eismyseleinny eelonsfisAd ejuunns el eoul

enjyijjes ejuunns usysoy j@aiyo ueleysiujes uosnsuole I0WoNY Bule BssaeiRy Eryyn

puis puesaBuE W 1BNRISa 2 0AUOHSIYIMES) SIp 18P ey

I8P yone uuem ‘usyoasdsius Jnu Burussuoen YoBU SN JSP JM UBLLIDY S)1BL Japusiysy
w| Yrudiaqn weisAs|cuuoHSILEMBn WaUS W 8pynpold Jeuasun sapal pam Burueyesny Jap 18g
'uabunziaq uasaided- zyy uapis Bunyajuesqauag pun -afejucp asaig

USDERG NZ PUIS USLULBUGENEUY SID J200 USILIRLIIY S[eUoney

‘uayeyabua puis apundsbunbnsajeg uaybuyeust Bigpwuanas 1a)@a)siayGnaziye 4 Wos i

151 UDIHOMLEISA JSTINK JSP S1D N 'UOSIS SUIS 18P0 JSZINK USPLINE
JEPEMIUS “UBPUNM JHBSINIEA ﬁmc:ﬁmtmﬂm WBUBPUE 1ajun) yaneigasy uagpwabstunuwuiseq o
19pO USYDSIE) YoINp 81 ‘uapiam uabozal BunpomIUEISN JNZ 13)4E 4 N IUDIL ULEY SAOWICINY S40Y

‘uatogsan 15 Bunzinuag apwaujue ‘puis uasseebnz pGnysBuniddry
jap jne abejuop =ip Jny ayoEem webenueise uoa gewjeg wnz pun puis eismiebsne
uabunddnyeBnybnz w aysem ‘webueyuy uoa uayal7 wnz Juaip Bumuyowosabueyuy aig

"SUQNEISSIaUaE I8P BAUIS0UT WNZ USIyn) 215
i uspam uswwousbion BunyowonsBuryuy Jep ue usinequn Japo usBuniapuy ausy uspnp 53

‘uasyny BunyswonaBugyuy 1ap Japojpun BNaziye 4 We UspByIS UsIsmUds
nz uuey (Usyuuyssion Jap usiysessyy sep wzq) BumyoswossBugyuy tep Bumsesqiagn @0

juBpIan
1Zinuag Jyaw jyou uspuubspeayeyng sne Bunpyawonsbueyuy sap 1abny a1p pep 181 yoeus
ISy J8po W ‘G uon Jessawymng-@inysbuniddny Jap el uabigayeg Jeue ue peOoS

[UBRIEM UBNIUYISIBON 21U uapnp (peuuan piyosuadil pun Bunyauestieuop

Jap yne puis uayeq) Bunyoworabueyuy Jap (SEEINIS pun J=EjabuByLY aBWIKEW

1] | USpUam USUEDISIaqn JUML uapnp apasy uausqababue aig “sebnaziyey sauy| 1sejeBueyuy

BBWINEW BIP J8QN UB|PURH Usexoua@siayBneziyes waiy) [aq yais aig uabipumyz

‘usjeynzuie 1Bupagqun 1seZIMS vebisseInz [Bwixew Jep pun SepebuRyUY UajBLWIXEW UBjqnES
Jap ymBnzaq sie|g)siay sap uayuyasion, aip puis Bumyswosabugywy saua Bunzynpy sap _mé

Sd OV A

SI1JO

"a|gisucdsal pjay 80 J0ULED SANCLCINY S40% auaym Buluajeail)-ay) &g pinoa pue paygiyod

S SIBQMO) PUBL-PUCISS JO 85N Sl 'SSUDSSEI0E PUB SIBQMO) MaU 10) AJUO PIBA SI SSUBIENS
IENINS

|oquos e ay) yis Juawsaoepdal jo 1sanbas e jdacoe Auo ued am sped Buissiw jo ase ay) u)
‘wizshs jonuod yBiesm e yiwm yziedsip uodn pajsnipe aue sponpeodd ano |y

"PEABSGD B OS|E 1SN SBL0SEa0E J0 [eacudde |eoyo Buiuaouod saunepink [Bucnep
'panasQo S snwW pUEpUE)s se paynads sjuod Bupay ay

-apqisuodsad 51880
By woysm 1oy uostad Aue 1o sasn ay) Aq (Buipeopaao Buipnpul) asn papuaiul ay) UBLY) Ja0 88N Jo
asn Jadoudun Ag pasnes jonpasd ay) jo 19ajep Aue 1oy ajqisucdsal pay aq jou A2 ooy S4on

L
JEU} B BRUE B Ul SI8pUESA] Juaoauul JojpuE apiyas Buimog au) uiyiwm jayye suosad o) sauniul (e)e)
10 BJan3s 9SNED 0S| PIN0D SIY} NSaU B Sy 1auied 324219 Jo uBABIED ‘I3|IBJ) B S| Jey) ‘pamo) Buiag
dinba auy) jo Bundnooap aunjewsasd By wjnsas Mnoo Jegamo augl Bupeopasn Sased aLuaxE u)

“lieq Buwoy 2y Jo uoneledas jo Juansa auy) u Aeaewone paddo)s
eRay) sajqeus yogm 'Buimeo) siojaq wieys Aejes ay) ‘Bundnos epuooes sy} sunoas sAemy
‘SUGESnEs JUBAS|SI BU] PASOXE LOU 1SN NoL Spigan nok o) Aidde ey siybiam
IXEL JNOGE JE[ESP |ED0] / JAINJIBINUEBL 8[21yah JNoA YSy 1eqmo) ey Buisn uaym
@ Lunwivew ayy pue WBiasm Buimoy apgissilue WnwneEw augy o) Buneas s
WU SRIEA SU) S8 YIRS SSINSnuell S[oiusn U Jo susionagsul au) o) sl skemy(89)

LSRIOM JUDE Ul USS0LW USIOLE

E napecl ap epuayanag usuliiyoy BIBUCIEY 8D NOO
‘usqundstiubn

A LLIOU 5[ 8p UeA uayamable uapiom jaiu Gew i3

“styfieyesdsuee iy aimioon
gab yiuabiouo jo 1sInfuo J0op PEBZIO0IEA
ayesdsuee 181U UEY SANDIWOINY Sd40%

"SS3PUBISLUD JOUS 3T} 15E
(@512 3liepop jo Jeemz suabjonans uey yg Jebep
Jse] uapgonel ap uen uayeiso) 18y 10} uapie] BunsEEQe
peeso| Booyan1ay S[E1W0Y PUBIS|NS 10} YoS!
‘BumsyspiayBiiaas op ‘Buninisuee siepunaes sp eaab Jop

enflijebuap uee uey [EARD BjsIaUN JBY U]
5 UEE BpIEPOZ 'Ua||8)S 8] Jayaz
axHal) 18y uee pueeBjeioop,

STED UBA USYULISIOoA 30 "usyyan Bew one mn jep Juaimab
wmn Bagdpeey SNRUSWNI0P-YLAM 8P us Binpaoa 18y uea Bu
UBPIOM JEDE Ul Yrupjeboy ajeaiuan ajBwxEw ap ua JyDmabyel
Jaw ueyugeBinuaoa ap UBA 3P UBA USYUYISIONA S0 LSS0



SI/9

“Joy BiIeAsUE 53|15 SYY| LEY SAROLIOINY S0y
wos Japeyssuosied sebipep 11 auey uey Bo 1ONSH0H @ JSNPpadSpUBYUSUUE AR BS|apUBAUY
uajappueisaq Go ssysepsbusyn adu 1oy asseq sepielf uanuelesy -uajouUOYIYEA lElajSalE
wos uapayns ae Buusimuel) pas Binw aseq vabuese Ja JeEppueisag apuaBuew agay |

“JEWSAS-|luuoyiyan A dialy paa pajonuoy Japynposd aues |2 e uspodsuel) pag,

1eyeq A asauualypob jpiswo sepelb wos salusbuiuyes ajguolseu | uAsuay Se1EYS 180
‘puepue)s wos yifue suspundsysay |y uisusy se) |BYS 1ag

0y Bipeasue 18 uaueynug
wos uosiad uauue ue 13 uasayng se (Bunseppqiaso jJauue Jueq) yrug Bipulyn 12)2 sejsapalys
abjay Jeswey wos apnpod sjamuass 1o Bipessue Sapioy &yl UBY aAjoWwoiny Sdov

| Bas Japjoyddo wos ssuosiad abipfysn aipue Joj@Bo uayg apuane) uap |
i Japess abypep sae abipose |1 sue) uey enep Bo wieBuel By senuse)

“gs[aAusa| |anjuana suabul
apayn 1 saddols uey usuaiesn 1B oy ussaBuayll AR ussiEpussue @) (ajusiyundy
ambue (u)ap |0 sajgoym puje (EYs ‘uapalysiayseyyis ‘uabuigoym asmpunyas

‘Jalsapabusyn apusiapas SUSLLMSI0) SPLYSISAD B |PMROID) 18 120] "USiSAane] S|EWISHEW U
WO USIS|PUBLIOJSRISW | usjueyugey Jads aasny Jeiues jeusyew Bo jyasene] [eus
apuaaIpan BolsEluaWNYop LA Bo Buiusiuesynig siaA@)auely | nEspau Jabuiusiaue

Bo Jayuysio) suajueuqeielasely ) uksuay se) ap [eys jajsapabuayig Ae asiapuanue pap (N

‘Flgesuodsa BNUSIL BIe559 ONd LOU BAIWOINY S 40y N2 Jad es02 ‘suosiad 8| e |lepow

JuDISa| AJESNED ond & Oy 1314 @ CUBL BpUODEs Ip @ nesn pueb ip oiGEejuow || onu wossee pa
ourel} ip pueb sed oyueyos epies 2 ezueiel e "osad [Bp O||CUIUCD OINUSAAE,| SJUBILILSD B8NS, |8
ALUSMSU SUSUBIOS SUDIZNINS0S 1P BISAIYIU BUN SUEneade oweissod nuesuew med ip 0sed 8N
‘nsed

|2 OJoNuUOoD 1P BLWSISIS UN UoD auQZIpads B||@p ojuawow |B nE(jonucd ouos joposd wjsou | mng

‘UosSaa0e ||Bap |PNE|I0D INS [EUDIZEL BAIBULIOU 8] S1BASS50 819558 0LOABQ
‘epadsy a1assa 0UoASD BUas Ip Juyap oBbessy ip nund|

‘a|gesucdsas 2 auolezz)n, ajenb e jad evosiad iIsersienb 1p o ssoeZZINN, 2P
aped ep (0oUE0RIADS || 0SeUdWED) OSN D SUCIZRUINSSP B)Op ol@nb ep ossaap O oudosdw osn un
Ep nesnes oyopoud [9p mayp emuais Jad a)qesucdsal BINUSIL 248558 ond USU SANCWSINY SOV

"OIUBWOW [BNb Ul BUOZ B]|aU OISUR] Ul IUSD0ULI SU0siad B o/ sjueuRs
OieA (B owalu e suosiad a)e Nepow o wmesb woise) asesnes aqgenod Qo ezuanbesuoo
Ia epeIgencd unp © SROINC) BUND CIYDIOWLE Unp MEd IS 3D BI5 'OlEUIEN oajisodsip
[ap ouswenuebs saoosd | suepodwos aqganod oules 1p ioueh (3P CIUBIIRIAGS || LISYSS 1SED U|

"OUIBL} 1P BISYS
gj|ap cjuswenuels |p 0SED Ul OIDUOLIL (S 0oNBWoINE ojsaue | apgssed auapuad Jad neaugaeyasd
ooaejep nund 1B 'BZZANSIS 1P BUSIED B 'OUBpU0OSS oaoepe,) sudwes sueba|oo asewen 1Ip euwug

‘oulel) 1p cioueb | Jad pussuoD BojEA

1 aueladns uop) "ojomiaa || 1ad ossalUWE S)qeules owissew osad || 8 uenb 2[E00| SUoHpUSA

(B O ojoman [Bp sonnpod (8 suepaiyD ouel 1p oued || esn 15 opuenb SjElUas BIB)S BllEp
DLUISSELL DIUED [B & D|ISSILLIE OWIISSEL S)IGEIYDI0WL 058d (B SAEISS ‘YA SUSIZEJUSLUNDOD

B||E @ Coian (3P SENUEW |B "O00IaN (2P SI0RNAS0D [BP IUCIZNUS) 8|8 cjualuua sudwas aued () )

Sd OV A

SI1JO

o) Bipessue sapjoy uey

@AY BANCWOINY SOV WOS ‘GUIBISA| auojpaus uey Go jpnaquoy Ja aBonpyaen aibnug e Brug seyaqn
b0 abonpyaen adu Joj uny Japjeeb uanueles peipn jasalg e ouuobiees je “lauaysaye jap tlabbisuo)
Jeyans ue sivy Bueisie wo Buupowue ua assldacoe uny 1n uey aep apusBuew e spERgn |
‘wasAsadisiBeen 18 By BSBPUSSIE J8) JU8)|0U0Y 18 Jenpoud Sauoa )y

“sap|ouiend esho [eys ayaag) je asiapuaypol jeioo soy saluysBuiuial sjeucnen
‘SEPICUIBA0 [B%S PUEPURIS Wos jaaBue Ja wos ‘awsyundsasslsE)eg

“10) Bipeasue sa vasabnig wos
‘wosiad Jasayua 8|9 uasebrug je (Buuyseagienc yui) Brug GissewsiBisuayn uspue Ja)e Laxoy
Je abje) wos 1esdo wos ‘Japnpod | (&) aanuans Jo) IUEASUR SBpIoL aXy! UEY SAMUCINY Sd4Y

‘pundspn spuapcebed jap ed japenun | asanysg aBipifysn so)@bo
[mauey epussasting 18p | usue Bis sepjoydo Jap Jauosiad Joy Jas|EisaEny abiapap 188 abipone
abiesieiny esho 19p uey abley wog sapoyEyso 1ape ubosbuiduies ‘assey Jajer "sya) 1Aspn
apasasing jap Je Gungoyye Gipn Jo) siejpawl usbonyae)) e BUILSE(BQUaA0 UEY BP[EE)) SLWUBISYS |

‘e sajqoy ua|BnyyEen 18 |8 aplEyn | yenewoine addols auuny ussaes e uepes ‘Buussting
lajpundsas|aisejaq ajeuibuo suap |f apaeyspawieyyis ‘Buyqoy aseepunyas uap NS pofy
safifsianc eyl gw Bongyad sof peyy Jaipse s, Tejaiey sauaq doy
._m.*._oﬁ ‘16eeAsBugoy [BLISKEW WO JS|PUBLI) BiexdapuByayq saua Biads -usbouyeen

I (] JBU ‘UONEJUSWNY0R LA Do Buusimuestnug sjalmaiey (wes ‘Beeaaibny ajeyuan
2w Bo y6eensBungoy sype)n [EWISYEL WO Ja)uysI0) sugjuaonposd i wag siwuay EE.@

“apgesucdsal aunane e abebua s au aajowopmy
nod 1@ Yol ap ISSne Jusseusu Inb WIBW SWHXNEP ap JUBUSA 'sasn sunposd
| 158 || "SAJIOSSEI0R XNEBANOU XNEND 18 Jenbiowess g S8UE0 XNEBANOU
anueieb e reguasaud js8 spiod np SjoMUOD 3] JuBULyLOD ayanbna) 1B
puewap s3| aneysies suoanod au snou ‘sajuenbuew ssoad sap e A LS
S UN,papie,| 8 uod Ne SiW uos sinposd Sou Snop UOSIEIAY NS JUBAY

"SUoIne
dde,| g sanye|2l sajeuoneu sapinB saub) ga) auuns Jney ||
5 sed Juos su Inb uonexy sp SIUod Sp JBSIAN P IPSIULISE ||

gap Jed S2II085900

'‘a|qesucdsal)sa
B51iIn,| &p 10s ap ped g ap (abieymns g sudwoea £)

g:u...ooﬁ@toﬂ:_ uopESH N Sun Jed SeSNEI JUO0S
sau aunane g abebuas au aaowolny Sd40W

ingesynn, ajenbe) ap suuossad
pnposd np anagud uoneUNSAP B B

inb ynposd Np s|amuang sinegap g

19 s8] nod Noye JUenbIowEs 8 NIy S
nssa)q aun ang nad asouanbasuoo
anp-e-15a,0 anbuowsy yuawadinba,|
Bieyuns g| ‘sWanxs s8I UN SUeQ

e7 'apaodoig ap poddns np No aUBABIED B) 8
ap Juswayoejap 8 Jasnes nad senbiowsal g a

p as ajedipuud uoxauuoD
SNOY US SUISN,P UOREX)
‘enbuows ap Jueny
sabueyd sa| Jepgaxa,p
JUBLLIAZUOD SNJIYSA np
Bl & @|nalyans

g] 15 anbuoway g) ap anbiewaoine jaue, jauusd aqu
ap sjued $85 08AR SIUNIDS P SUIBYD B| “SUIB1jINNE LoIX;
JanbioLss) B BUBY B B SBAIE[R) SUDIDNISU 58] 5

ypdaun 3sa | Janbuiowsy nad aunyjion anos anb siwwed jeun
[EZO| INEnquSpy Inapuan 8 Zayd sauliiasual snon ap auaug 'y
NE JNB1anposd Np UCES)NND Uo2NSUL) 805 uaanad suopangsul
a|noq B| ap aedpaa aewxew abieys e 19 siwuad anbuowsas |EW
a|naiya np Jn@jonposd Np SUoangsul 58| senbiowss e aueq e



SI/L

‘lagoulezpaimodpo o) BZ 1Sound aiu aAowoiny S4 0y ‘niadz
ezeifez | YyNOINONYEZM 158] mouosaoye yoiuoidnypo 'yoAUBMAZN SILEMOSOISEZ MOLIOSSOYE
1exey obiamou swdipsl Azofop ebueiems 1Gem djoijuoy leaklezapemses pia¥eu nuamespazid
od awzskpim piueds awels s fwsesal swaiyadnzn o dgsoud psdzo slamel nyesq nypedizid ppn

1Bem jonuoy wawasis ks auemonBal Aynpoud azseu ayisizsm wapodsuel pazid

MQUOSaINE Bluazpiamez obaujefye yafuzafyim yoimoleny pebeaznsezid zeiumol AZejEN
‘pefiaigpo A7ajeU 81U BILEMODOL Mopund prepuels oxel 'ysAuo|saimo po

‘AUERZpamodpo 158l JumoNiAzn aic)y BZ "Agoso auul gn| 'exiumoyiAzn zezad ofesuemopomods
‘(euazkioezid why M) ewemoyiizn oBamiasemaiu gn| obaupdpg nyiudm m Ajeysmod
aI0) ‘npynpoud BIUSZPOYZSN BUEMUSME BZ 1D50URIZpaImodpe 1Souod a1 SANOWOINY S0

‘moupoytezid yodmoypedizid nzijgod m yadoklemigazid gnpn
aizpzalod m &s ysfobinpleuz qQoso eI BILSZEIQO au@UaIWS gn) auzemod
0} a0 1emol Bu mfsmyan qn| [Bmobuidwey Adezadzid Adezadzid oo e ‘ofis
@15 auauomn Jemopomods azow obalsgmy ndezoez awazkpeznd “Yoey

nypedfzid s Adazafzid iz swewdznez auzoflewoine Blewzown QY ‘Bmisyazoa
yonauep ‘siuszobiod amoiepop sumadez Azaeu nypedfizid whpzey M wsueMmooy

‘aunzaonazid 94g BBow aw ofamoiny ndazaez gp elbeyyiaads ‘npoyso

obazseps euowbin esew euewisyew 1sal eyel ‘fomepezids cBamooslawmeioing
selidez dzs0ud "WLAM EREUSWNNOR | nAzn efayruisul yel ‘ndazoez ewazkiago
obemouoid ofaupwdissew zelo fdazadzid Asew BuEwisyew yaiokzadiop eusonposd

mosidazad pebazisazid omoyzEimogo fzaeu cbaysny ndeziez z eue)sAzioy nypedAzid pn m.ﬁ'

‘Buessue

SE||BY UEY 3jUl SAROWCINY S4TY JEP ‘uosiad ||} JOpEYS SpuBjoysAl (4 Epa] Uy Yoo Japnidigy
Je reyouybeup speubebag ae usBuusiuop Joyagn Yoo JeyouyBeip eiu o) 1sepus ja)eb ueies
“BYIBLLIS]SIY

-{[oauoHiia paw Bulupesia wo ueigbag us Bl8)da0lE |SEQUS 1A UEY JE[BPSPUE]SS] BPEUNES AE [[B) |
LUBSAS-[OIUONINIA U DELU SUBISAS| DIA SPEISOUOY JE JaINpoud BieA By

“SEPHESQ BSHI0 SISEW QUS| |1| AR JapuBUuEypob 181010 18P Jgy seluliu BjBuchEy 8g
“sefjg) 8188w  pIEpUE)S WS sabue wos ‘ewspundise 4

‘BUBASUE JE UBIEPUBAUE USH|IA J0) 'Usuosiad Ja)j@ uslepuesue AB (Buiuisejaqann
ansnyul) uabuILpUBAUE BPPaSAR USP UE BJPUE Jg Wwos uabuupugsue Jaqe ‘Buupueaue Gigpyeay
us Ae seyesio wos uapynpoud ed epeys wobeu 1o Bueasue se|iey ajul Uey SACWOINY S40Y

U1} USP PIA JBPEIWS | SULY WOS ‘BuepeysE EBIMAYSC Jaj|@ | yoojeuopiojbelp
wou usBungue ‘uosiad | Jopexs apuetoussy e eBipese |0 eps) esyo0 uey uap ‘elsp
AR JENNSE) 19 WoS aue|eyeyio sa)e uBeasny ‘epe) ‘ubeades ua Jg 18p Wo Nesaeo ‘seesboq wos
Bugsnan usp ae Guiddoyy Bipugy ua |1y epa) uey uayobelp e uabulse|agIBAD '||B) BLUANMS |

‘uaBunddoypnany

AE usuonesedes AR SSBPURY 1 IsIBWOINE seddols exs uveuBendes ue Jgy 'BupesBoq ueuw
(sajundisey apeyaaisyuge) ws 1§ ‘uelpeysjayieyes ‘uabuddoy eigpumyas uap pRje Injsuy
‘usyouyBedp Jg) eujg||) J8 WoS "BUSPUBA JaLu

sebnsiang S Wos Y20 ‘uopdo) e i) e)eb wos euweabRIp BRWIEW 8P WO UAE(ESIGUEE
E[EYD| [ JBUCPIO) AE UBUENIBA) EBRIS "uenosyBeIp Ae uaBuupugaue pin ueyEEID AR
usBuiiise|ag BEYUSA BIELIKELW UaP Y20 usubeades A8 USP{IA BUIE|N BIBLLINEL USD SPUSSSAR

“FLAM, Y20 18U0PI0) AE UBEUIUSIAUBSYIUG '1BUORIO) AR USIENISA(N UBL BUISUOIYNISU pljE SBT @ sauoduasesd se) suaweuoiebygo Jenssgo anb Aey ‘enbjowss sp oy f

Sd OV A

SI1JO

‘Wiupgaodpo pug azjau

SACLLICIMY S0 2180y B2 'JUSLEIZ SUBUWS Jqosndz aznw e ONYZYHYZ 2l A4n aynip 2 uszyez
yohuze) weaiznod wsuasnisud e juszyez suze) snou od aznod guield ol eyruez nsoulowy
ajonuoy o nng wezo|payd od aznod npeiygu o nsopez jewiyd awagznw n)p yigaiya gpedyd o
NsoUowWY Njoneoy od wewasis Auesoonuoy mipadxs payd nosl Ayqouia eseu Aulpass,

‘imsuasnsid luseayns oyiueyo as ey Asidpayd wpodeu Auszipop 1fg 1S exe |
“AUBZIpOpP 1AG 1SNW NPJEPUERIS 8A SUSPaAN APOg 1IDeAcyuAadn)

‘[aenzn Aupanodpoz al nousyy ez ‘Agoso
ogeu ajEpeazn Auens az (juazneyd gulegn) miznod susigfwez o zeu whul wznod ogau wiyznod
wiiuaeidsau nousqosndz ‘Nyqoulis NpEA NOUDEZ BZ 1SOURSAIIR0 SSaUsU SANOWOINY S47% Bl

‘gqop
8] A NS0 018} A Ydionopluaioy UoAuUiAaU OQaUE S|DIZ0A SA GOS0 IUSUBIZ SUJSHILLS 008U SUZEA
NQosndz eE) ST 0) NYPSISNR A (0N YIIUPZI 21S0U ogau UeARIEy 'Saand Japen o &l zn je nsaad
1UQUIOAN B |UBZYEZ |USIFPPR0 Y 1SEA BZNW |USZEZ oyguZe] uaznayd yospedyd yIuwaxe A

"UBZLEZ oy aenolods oyiuae|y ius|appo apedud A nsaald IUSABISEZ SY2IJBLLOINE ILZOLUN
quapy ‘zgiey lusougadzag 'juslods jwepunyes sigedzaqez gpedud wepzey A nsaayd wiusze) paid
UBZYET

suajonod Aloupoy siingemaiday ‘NIPIZOA NWaSEA Y INYEIZA 85 213y NDEHEU DYaUaZe)

*n_.__u_...___._ IUBLIKEL O Bpizos asgouiaealaposd oyiunsiw n @s sylnuwuogu) snoy (uszez

OUSISINS,0UIUBLWIXELY B ‘NPE[HEU OYSUSTE] NSoumowy ausndyd jujeuiew as yoi el LA
PIZOA SZMISO0 ¥ NPOAEL "BjpizoA 30qouis Aufyod s1pu ApZA as |UsZET oysuze) ipEnod cm@

‘pepgesucdsal
oy S0 enb o) Jod ‘ouew epunbias ap o sopesn soanpoud Jesn osoubned
HOHA B153 "S0AanU S0U0sa0208 A anbjowsay ap soyaueb eied epjea 52 0j0s

|dwaas ns & syuaas) opipad |9 ‘SEIUR)IE) SOLOSEI0R 8p 0SB |8 U3
un ua sopnpoud sonsanuy Sopo) SOWEDUUCD “apodsue |ap sajuy

S0UOSRI0R
Bja) SABUCIDEU SEAMJIBIP SB| Bjuand ud Jauay anb Aey
sojund soj ap saucinduasaid se| eyuana us Jaua) anb Ay

S0| 8p [BIOYO UDI
‘OPEUILIZIEP OPEZY

= oleq euosiad elinb|End ap OWOD CUENSN [ap aped
) anb o) e opesn ou sod 0 OEUNcoU 0sn Jod opesned
I ‘amu__zmmzoﬂmm._ BIWNSE OUBAOWOINY Sd0Y

|& ua uejsa anb sajualoul seuosiad se| e
o o senelb saumisa) Jeuoiseso apand

ED |2p B85 O "OpEJowWal oasodsip
oses us efiiesalqos ap ody 9153

Jod ojuey ‘(eBiesainos ejopinjaul)
opnpoid [8p [EMUBAS JOLB

O JOPED(OWS OIN3YEs |8 US URIse anb seuosiad
0}sa A "SEl@2I2qeuod |ap O "BUBNEIED B| 3P L
|op ouaupuaidsap [ opelNSa) CWoD JSEl)

“anbjowal
ne cued |@ aqisod uaoey
audwais Jesjowas ap saluy

ap Ejoq 2| ap ojuanupuasdsap |ap oSED |8 ua ‘anb
sajena so| ‘pepunfias ap euapes 'euepunbes ugiau

‘anbjowsy ap oysueb
NS ap oWIXew
|& sjunbaig

|e souauajal saucindussaud se| ap ssuojea so| Jesedsed) opl
ajgeoway 0sad |8 99 ojuEND anb 8P B30 BIUBILSLIOA BB
"L AAA UDIDEJUSWNDIOPN B] B OWOD OSN ap [ENUELW | OwoD o
efiles g 2 £ anbjowsal ap opniuusd owxew osad @ sajuaisal



SI/8

"HLJ0HHSELILSE10 1a33aH 8H A
SADY ole ee AWOLE0U 'MWEedl sRHAUsLdanD GUBEEME LSO OLE 00W ‘Hamaduee aouoH
xmdels wewHow sodedooasse W soucwded XFE0H BUD ONSUDL BHAUSLMELIWEY suiHede
‘BI8E

BUCHLHOY MOHMBUNEH D ONAUOL SHEWEE O 20dUBE WaBWHHRDL MW UBLIER XHITIHELIOTEH aghiuD g
“BOFE BHHAUBRIUA MoWaL11D Bl Aduuod LHoy Musftodu WMEH 828 MiBRduLD auUao]

‘H29LETILUGOD MHKUOE axsxel sodedoseane
pMHatwdealt oloHIueMhuto soawmoiesEy ‘EuMnHudy evmeTosonAd amHHasLIdeTAo0)
‘BO91EDMUGOD MHKUOT sBrHauuady uMinol eldelHeLd 2810anEd 8 aMHHavaladug

"ALI0HHSALILAELD
188H qUalEaoEqUol WiadoLod e ‘WONMU WIMOMU MUM Walaleaoeduol (fxeddiaday senonrka)
CIHHBREHEEHTSdU OU 9H BMHES0SSUOU WUW BWHES0SSUOU OJOHHSBLILSEL00I8H WHBLIDauaa
WUHWMHEDS @doLoy “ewAody Misedhall SFgHY BE MLIOHHSELILBELO LBI9H 8H BAOWONY SJOY

‘EwaRdL saHesades Mo siaHSUBLdEND SLARALOU LAIOW BUNMGOWOLEE
HEMUDE BWade 0L 8 BIaWmMBUoXEH ‘awmoxodu SEHHWESH WUW/KM SUMQOWOLEE 8 auwmsbiud
‘ML XBERALD XHAEL 8 '0J0L anody "eTauniouss ualewdal nun Hesedey 'exgodos ‘uanudu ole
WU LG 'OU0L L0 OWHAMBEESH 'SUHBRMUNLO U8 9188898 Lewon euahudy exeldiaday ssHuedy

‘WHHaULATD kuhAN HoHERL BMHaHKT0aed
aehdus 8 eushndy ANBOHELDO GANISHMLEWOLEE LMABUIBQ0 OLh ‘WENROL WUiIToBEE
¥ quahn sAHKoaoxedLd 'arHarLanD aoHhHdoLE SLMHUTaCcoMdU oHauRLEEEQD 'WoNaodouig Taday

‘euoxdedy

WaMLoHdaLYBdEX BMIBRHHXEL FIEMIAEady FHXUDT 8H 19g "WaUMQON0OLEE WHMEG T1es0dninig
OHHOW EA0) WIAHAUENMINEN HONEX BuaiKUaTadusededauny oroHLdal A aLnoodusd vl AM
CIMNELHSNANOY SXEL B MHNELESULEINE ou MuAdiony ‘suvaonoise voxeddied woHauermidas
MOHAUEWHINEW W WoeAdl WiRawaAduonig WRHIUBWHINEN WIRWSENIALIOT 2 HEHED 8 BUMGOWOLEE

suELroasuody MHHAdLOHK SLETIUGDD MHKUOT Mg wouonded suHES0EIUOL aeniUD g @

59 80
53 By

Sd OV A

SI1JO

-2u9SS0|2j8) GIEYUOA LUSU SANSLUDINY S40Y ZE HIWE 'sak|azsana)g
Holia) QZBULBZS [QOZPHPOSEW 'jjBuzseH sadusae BINONRZOME)

e usgauaa I pifew seziguajad|ns B yeso ‘uglesa zsaneyie gzfuely

PUS GZIOUS||BAINS [SYUNYSULS) IAULBLIBIEA 1G[S SEY|BZSTY

"IUEE] [[2Y u pzowjeuon eiesedbedeacliBesoiey yoNazope] v
oioiuod Isszios nozeueieyBaw Jugysofusagezs ¢

Wizope) ja56gss E*
B JENE (SPEUYENM NOZOH ¥eq 0 IEg
1ayadjawe ‘uaeqy sebapase uedo youus) e auba

uajajue) B Abense jeuyedgwazs opoyzoUE] usg)
sojgjey ABea sofins Gipad 23 "neyzafuswps
CINUBIN ZB (BYS) "SHZSpUBIaq NOBIUOA B 85§

‘uglase esgjeas| quobouos ejese)el

Wwe ‘oug |Besuoizig “isepojosodey sobiejposew e es

“iudayng nu_

Y AINS glegiEuos uBsielwxew (2)e eloine ug) Ze Kuua [
-puueldalb Gaw azzapigy WEDE] |9y 80 UB0Za|BI0Y ma

neeuzsey nuuel e Ui Jesengs 0ZOYJEU0A SUS3[SLISILUI,

I NS pojEuos siewxew pepatusbaw e yeuelopeit nuuel e cm 458

Hane ' |sezsa fBazs ued|o Jeve ‘euzsey|s)
UZSEY Muezsseeepusy wau ABen uapliey
QE1E) GIEYUOA LWBU SAOWSINY S40Y Iy

HBUNGPRISZHU USHSA GPONIOUE]
E|UOA B JELZOYO JSSINISS NISjausiupy
qezs|a ouepedyauay AGeA 15004048

Bio oM B usgese sebosgsEzs

uapuILL E__m SRIEIUON
cnoﬁmcﬂp eiBosoyouos




(CZ) 029-743 Navod k montazi:

1.

10.
11.

12.
13.

14.

15.

AUDI Q7:

Zadni naraznik je nezbytné vyménit za naraznik uréeny pro vozy s taznym
zafizenim (kromé pfipadu‘kdy nim vozidlo uz disponuje). Stary naraznik uz
nebudete potfebovat.

OE ¢&islo polozky: Obratte se/a oficialni znackovy servis!

Volkswagen Touareg: Nelze ulozit narazniku s okna.

Podle pfilozeného seznamu zkontrolovat jednotlivé sou€asti tazného zafizeni.
Pokud je to nezbytné, odstranit ‘ze styénych bodl v zavazadlovém prostoru
ochranny prostfedek.

Odmontujte zadni svétla.

Odstrante naraznik a naraznikovou vlozku (naraznikovou viozku uz v budoucnu
nebudete potfebovat).

V piipadé vozu VW Touareq: Odstrarite pénovou viozku z vlozky narazniku (obr.
2).

Téleso tazného zafizeni (1) volné upevnéte pomoci pfilozenych spojovacich prvki
v bodech ,a”, tak jak to uvadi vykres. (pfed montazi se’ujistéte, jestli.potrebujete
pouzivat Srouby o rozméru M12 anebo M14).

Na téleso tazniho zafizeni namontujte téleso koule (2) a desku drzici Zasuvku (3).
Tazné zafizeni nastavte do stfedové polohy a fixné dotahnéte vSechny srouby:

M12 (10.9) 117 Nm
M12x1,5 (10.9) 110 Nm
M14x1,5 (10.9) 100 Nm + 90°

V piipadé vozu VW Touareq: Vratte zpét na vrchni ¢ast tazného zafizeni'pénovou
vloZku, odstranénou v bodé 5. (obr. 3.)

V pripadé vozu Volkswagen Touareg: Vystfihnéte naraznik podle obr.4.
Namontujte zpét vSechny soucastky, které byly béhem montaze odstranény (s
vyjimkou naraznikové vyztuze).

Namontujte taznou kouli do krytu AK.

Po ujeti zhruba 1000 km dotédhnout vSechny Srouby a matice na vySe uvedené
hodnoty tocivého momentu.

Firma ACPS Automotive nenese zodpovédnost za jakoukoliv zavadu na vyrobku
zpUsobenou nespravnym zachazenim na strané uzivatele nebo osoby za kterou je
zodpovédny.

Montaz tazného zafizeni smi byt vykonané jen v odborné dilné.

Oris

I A C PS

(D) 029-743 Anbauanweisung:

1.

10.
11.
12.

13.
14.

15.

Audi Q7:

Der hintere StoRfanger ist durch eine Version mit Offnung zu ersetzen (mit
Ausnahme wenn das Fahrzeug bereits dartber verfiigt). Der ale Stol3¢fanger wird
nicht mehr benétigt.

OE Bestellnummer: Suchen Sie eine Audi-Vertragswerkstatte auf!

Volkswagen Touareg: Lassen Sie ihn die mit Fenster versehene StoRstange
nicht bestellen.

Die Anhangevorrichtung auspacken und die Befestigungsteile auf Vollstandigkeit
Uberprifen. Im Bereich der Befestigungspunkte den Unterbodenschutz entfernen.
Die Ricklichter abmontieren.

Den Stof3fanger und die StoRfanger-Einlage abmontieren (die Stoffanger-
Einlage wird in Zukunft nicht mehr benétigt).

Im_Falle eines Volkswagen Touaregq: Die Schaumgummieinlage aus der
Stol¥fangereinlage herausnehmen (Zeichnung 2)

Den Schlepphakenkérper (1) lose an den Punkten ,a” befestigen, mit den
beigelegten Verbindungselementen, der Zeichnung entsprechend. (davor
Uberzeugen Sie sich davon, ob M12-er oder M14-er Schrauben bendtigt
werden).

Die Schleppkugel (2) und die Steckplatte (3) an den Schlepphakenkdrper
montieren.

Den Schlepphaken in der Mitte ausrichten, dann alle Schrauben festziehen:

M12 (10.9) 117 Nm
M12x1,5 (10.9) 110 Nm
M14x1,5 (10.9) 100 Nm + 90°
Im_Falle eines Volkswagen Touareq Die unter Punkt 5. entfernte

Schaumgummieinlage wieder auf der Oberseite der Anhangevorrichtung anbringen
(Zeichnung 3)

Im Falle eines Volkswagen Touareq: Den Stol3fanger entsprechend Zeichnung
4 ausschneiden.

Alle‘vorher entfernten Teile wieder an das Auto zuriickmontieren (mit Ausnahme
der StoRdampfereinlage).

Die Schleppkugel in das AK-Gehause montieren.

Nach ca. 1000 km die Bolzenverbindungen, wie angegeben, nachziehen.

Fir einen Mangel am Produkt, der durch den Fahrzeughalter oder eine andere
Person aufgrund unsachgemafRer Benutzung verursacht wurde, ibernimmt ACPS
Automotive keine Haftung. (art. 185 lid 2 N.B.W.)

Die Montage der Anhangevorrichtung sollte durch eine Fachwerkstatt
durchgefiihrt werden.

9/15



(DK) 029-743 Montagevejledning:

1.

10.
11.
12.
13.
14.

15.

AUDI Q7:

Den bageste kofanger skal skiftes ud med en kofanger med vindue (undtagen hvis
bilen er allerede monteret med den). Den.gamle kofanger bliver overfladig.

OE referencenummer: Kontakt venligst Deres bilveerksted!

Volkswagen Touareg: Bestilla ikke det rikligt med fonstret.

Fjern de dele og monteringsmaterialer.‘der sidder pa treekkrogen. Eventuelt kit pa
fastggrelsespunkterne fjernes.

Afmonter baglygterne.

Afmonter kofangeren og inderkofangeren (der bliver ikke brug for inderkofangeren
fremover).

For Volkswagen Touareq: Fjern indlaegssvampen fra inderkofangeren (fig. 2.)
Fastggr tveervangen (1) lsst i punkterne ”a” vha. medfelgende
befaestelseselementer iflg. tegning.

Monter traekkuglen (2) og stikdasepladen (3) pa tveervangen.

Juster treekkrogen i midten og efterspaend alle bolte:

M12 (10.9) 117 Nm
M12x1,5 (10.9) 110 Nm
M14x1,5 (10.9) 100 Nm + 90°

For Volkswagen Touareq: Szt den i punkt 5. fiernede indlaegssvamp pa plads i
traekkrogens top (Figur 3)

For Volkswagen Touareq: Skeer kofangeren ud ifglge fig. 4

Seet alle dele pa plads igen (undtagen inderkofangeren).

Monter traekkuglen i Akhuset.

Det er ngdvendigt at efterspaende meatrikkerne efter ca. 1000 km.

ACPS Automotive kan ikke ggres ansvarlig for mangler ved produktet, der er
opstaet som felge af skyld eller ukyndig anvendelse af brugeren eller en person,
som han er ansvarlig for (§ 185, stk. 2 N.B.W. (hollandsk privatret).

Die Montierung des Schlepphakens darf ausschlieBlich durch eine Fachwerkstatt
durchgefihrt werden.

Oris

I A C PS

(E) 029-743 Instrucciones de montaje:

1.

15.

AUDI Q7:

Al parachoques trasero hay que cambiarlo para la versién preparada para el
remolque (excepto si su vehiculo ya posee el mismo). Al parachoques antiguo ya no
lo va a necesitar mas.

Numero de encargo OE: Contacte con el servicio de marca oficial

Volkswagen Touareg: El encargar el parachoques con window.

Sacar las piezas y el material de sujeccién incluidos en el gancho de remolque. Si
procede, retirar el pegamento existente en los puntos de sujeccion.

Desmonte las lamparas posteriores.

Desmonte el parachoques y el parachoques interior (al parachoques interior ya no lo
vamos a necesitar mas).

En el caso del Volkswagen Touareqg: Quite la esponja interior del parachoques
interior (figura 2.)

Fije con laxitud al cuerpo del gancho de remolque (1) en los puntos ”a” con los
elementos de enlace adjunto en base de la figura.

Monte la bola de remolque (2) y la lamina de soporte del enchufe (3) al cuerpo del
gancho de remolque.

Ajuste a la posicion central al gancho de remolque, después fije bien todos los
tornillos:

M12 (10.9) 117 Nm
M12x1,5 (10.9) 110 Nm
M14x1,5 (10.9) 100 Nm + 90°

En el caso del Volkswagen Touareq: Ubique de nuevo en la cima del gancho de
remolque la esponja interior quitado en el punto 5. (figura 3.)

. En el caso del Volkswagen Touareg: Recorte el parachoques segun la figura 4.

£ Vuelva a montar todos los accesorios que quité (excepto el parachoques interior).

. Monte la bola de remolque en la casa de la bola de remolque.

..Cada 1000 km de uso es necesario comprobar las conexiones del perno (segun los

pares de apriete dados).

. ACPS Automotive no asume responsabilidad de ningun tipo por defectos en el

producto causados por o debidos a un uso imprudente, tanto por parte del usuario
como de cualquier persona bajo su responsabilidad (art. 185, parrafo 2 N.B.W.
(Cadigo Civil Holandés)).

El montaje del gancho remolque puede ser efectuado solo por oficina profesional.

10/15



(F) 029-743 Description du montage:

1.

10.
1.

12.

13.
14.

15.

AUDI Q7 :

Le pare-chocs arriere doit/étre remplacé par la version a orifice du pare-chocs
(excepté le cas ou le véhicule<€n a déja une). L’ancien pare-chocs ne sera plus
nécessaire.

No. de commande OE: Contacter votre service de marque approuvé!

Volkswagen Touareg: Ne commandez pas le pare-chocs avec la fenétre.
Séparer les différents éléments d'attelage. Enlever le mastic de protection autour des
points de fixation.

Démonter les lampes arriéres.

Démonter le pare-chocs et la piéce intercalée du pare-chocs (la piéce intercalée du
pare-chocs ne sera plus nécessaire).

Dans le cas de VW Touareq: Enlever I'éponge, intercale de la piéce intercalée du
pare-chocs (Figure 2)

Fixer lachement le corps de l'attelage (1) aux points ,,a” par les.éléments de fixation
fournis selon le dessin.

Monter la boule de I'attelage (2) et la plaque supportant la’ prise (3) sur le corps de
I'attelage.

Ajuster 'attelage en position centrale et serrer toutes les vis fixes:

M12 (10.9) 117 Nm
M12x1,5 (10.9) 110 Nm
M14x1,5 (10.9) 100 Nm + 90°

Dans le cas de VW Touareq: Remettre sur le sommet de l'attelage la piece en
éponge enlevée au point 5. (figure 3.)

Dans le cas de Volkswagen Touareg: Découper le pare-chocs selon Figure 4.
Remonter toutes les piéces enlevées sur la voiture (a I'exception de la piéce intercalée
du pare-chocs).

Monter la boule de I'attelage dans la boite AK.

Il est conseillé de vérifier le serrage de toute la boulonnerie aprés 1000 Km de traction.
ACPS Automotive décline toute responsabilité concernant des défauts éventuels de cet
attelage qui seraient causés par une mauvaise utilisation. Seul ['utilisateur est
responsable.

Le crochet de remorquage ne peut étre monté que par un garage spécialisé.

Oris

I A C PS

(SF) 029-743 Asennusohijeet:

1.

n

o0 R w

o~

10.
11.
12.
13.
14.

15.

AUDI Q7:

Takapuskuri on vaihdettava ikkunapuskuri tyyppiin (paitsi jos autossa on jo
sellainen). Vanhaa puskuria ei enda tarvita.

OE tavaranumero: Ota yhteyttd myyjaan!

Volkswagen Touareg: Alkaa tilatko puskuria ikkunalla.

Pura vetokoukku pakka us ja tarkista listasta, etta kaikki asennuksessa tarvittavat
osat loytyvat. Jos tarpeellista poista alustansuojaus kiinnityskohdista.

Pura peravalot.

Irrota puskuri ja sisapuskuri (sisdpuskuria ei enaa tarvita).

VW Touaregqin tapauksessa: Irrota sisdsieni sisapuskurista (kuva 2.)

Kiinnitéd vetokoukku (1) I6ysasti pisteistd ,,a” oheisilla sitomaelementeilld kuvan
mukaisesti.

Asenna vetokuula (2) ja pistokkeenpitolevy (3) vetokoukkuun.

Aseta vetokoukku keskiasentoon ja kirista kaikki ruuvit:

M12 (10.9) 117 Nm
M12x1,5 (10.9) 110 Nm
M14x1,5 (10.9) 100 Nm + 90°

VW Touaregin tapauksessa: Laita kohdassa 5. irrotetut sisésienet takaisin
vetokoukun paalle (kuva 3.)

Volkswagen Touaregin tapauksessa: Leikkaa puskuri kuva 4:n mukaisesti.
Asenna kaikki irrotetut osat takaisin autoon (paitsi sisdpuskuria).

Asenna vetokuula AK-kehykseen.

Tuhannen kilometrin jalkeen kiristys tarkistettava.

ACPS Automotiveia ei voida pitaa vastuullisena aine- tai henkilévahingoista, jotka
johtuvat vaarasta asennuksesta tai vaarasta kaytosta (artikla 185 kohta 2 NBW).
Vetokoukun saa asentaa vain ammattihuoltopaja.

11/15



(GB) 029-743 Fitting instructions:

1.

9.

10.
11.
12.
13.
14.

15.

AUDI Q7:

The rear bumper has to be exchanged for the bumper design with window (unless
your vehicle has already/had it)..The old bumper will no longer be used.

OE ordering number: See your official brand service!

Volkswagen Touareg: Do not order the bumper design with window.

Unpack the towing bracket and check its contents against the parts list. If necessary,
remove the underseal from around/the fitting points of the luggage compartment /
frame members.

Dismount the rear lights.

Dismount the bumper and the insert bumper (the insert bumper will no longer be
used).

For Volkswagen Touareg: Take off the foam'insert from the inside bumper (Figure
2)

Loosely fix the crossbar (1) at points ,,a” with the attached. bonding units in
accordance with the drawing.

Mount the towing ball (2) and the socket plate (3) onto the crossbar.

Adjust the towing hook into mid-position, and then tighten all the screws:

M12 (10.9) 117 Nm
M12x1,5 (10.9) 110 Nm
M14x1,5 (10.9) 100 Nm + 90°

For Volkswagen Touaregq: Replace the sponge insert removed in point 5 on top of
the towbar (Figure 3)

For Volkswagen Touareq: Cut out the bumper in accordance with Figure 4.
Remount all the removed parts onto the car (except for the inside bumper).

Install the towing ball into the AK housing.

After about 1000 km use, re-tighten the bolts and nuts to the specified torque.

ACPS Automotive cannot be held responsible for any defects in the product caused
by fault or by any injudicious use whatever of the user or a person he is liable for.
(sect. 185. art. 2 N.B.W.)

Only specialised services are authorised to install drawhooks.

Oris

I A C PS

(H) 029-743 Szerelési utasitas:

1.

Audi Q7:
A hatsé 16kharitét le kell cserélni a I6kharitd ablakos kivitelre ha a gépjarmive mar
ezzel rendelkezik.A régi I6kharitéra nem lesz sziikség.
OE rendelési szam: Keresse fel hivatalos markaszervizét!
Volkswagen Touareg: Ne rendelje meg az ablakos I6kharitét!
Csomagolja ki a vonéhorgot és a tartozékokat, majd vizsgalja at minden darabjat. Ha
sziikséges, a rogzité pontok teriiletén a védéragasztot tavolitsa el.
Szerelje le a hats6 lampakat.
Szerelje le a I6kharitét és a I6kharitd betétet (a I6kharitd betétre a tovabbiakban nem
lesz szlikség).
VW Touareg esetében: Vegye le a betétszivacsot a I6kharitébetétrél (2. abra).
Lazan rogzitse a vonohorogtestet (1) az ,,a” pontokon a mellékelt kétéelemekkel a
rajz alapjan. (el6tte gy6z6djon meg réla, hogy az M12-es vagy az M14-es csavarokat
kell-e hasznalni.)
Szerelje a vondgdmb hazat (2) és a dugaljtartd lemezt (3) a vonéhorogtestre.
Igazitsa kdzéphelyzetbe a vonéhorgot, majd huzza fixre az 6sszes csavart.

M12 (8.8) 79 Nm

M12x1,5 (10.9) 110 Nm

M14x1,5 (10.9) 100 Nm + 90°

VW Touareg esetében: Rakja vissza a vonohorog tetejére a 5. pontban eltavolitott
betétszivacsot. (3. abra)

. Volkswagen Touareq esetében: Vagja ki a |6kharitét a 2. abra alapjan.

. Szereljen vissza minden eltavolitott alkatrészt az autéra,(kivéve a lI6kharitd betétet).
. Szerelje be a vondgémboét az AK hazba.

. Korulbelil

1000 vontatott kilométer utan a vondéhorog rogzité csavarjainak
feszességét ellendrizni kell, és sziikség esetén utanhizni a megfelel6 nyomatékkal.

. A ACPS Automotive garanciat vallal, kivéve a nem rendeltetés szerinti hasznalatbdl

adodo hibakeért. (art. 185 lid 2 N.B.W)

A vonodhorog felszerelését kizardlag szakmiihely végezheti.

12/15



(1) 029-743 Istruzioni di montaqgio:

1.

N

W

oo

9.

10

11.
12.

13

14.

15.

AUDI Q7:

Sostituire il paraurti posteriore<€ol modello del paraurti a finestrella (tranne se
I'autoveicolo ne & gia munito). Del vecchio paraurti non ci sara piu bisogno.
Numero d’ordine OE: Contattare il sérvizio assistenza ufficiale del marchio
Volkswagen Touareg: Non ordini il paraurti con la finestra.

Aprire l'imballaggio della struttura di traino e controllare il contenutoa fronte
dell'elenco componenti. Se necessario, rimuovere il mastice di protezione intorno ai
punti di fissaggio.

Smontare i fanali posteriori.

Smontare il paraurti e I'inserto del paraurti (dell'inserto del paraurti in seguito non vi
sara piu bisogno).

Nel caso della VW Touareq: Togliere il filtro dal paraurti interno (figura 2)

Fissare senza stringere il blocco del gancio di fraino. (1) ai. punti ,,a” con gli
elementi di collegamento inclusi in base al disegno.

Montare la sfera di traino (2) e la piastra della presa (3).al blocco del gancio di
traino.

Regolare il gancio di traino in posizione centrale, poi stringere tutti i bulloni:

M12 (10.9) 117 Nm
M12x1,5 (10.9) 110 Nm
M14x1,5 (10.9) 100 Nm + 90°

Nel caso della VW Touareq: Rimettere sopra il gancio di traino il filtro'(figura'3)
rimosso al punto 5.
. Nel caso della Volkswagen Touareg: Ritagliare il paraurti in base alla figura 4.
Rimontare tutti i pezzi dell’'automobile rimossi (tranne I'inserto del paraurti).
Installare la sfera di traino nell'impianto AK.
. Verificare il serraggio di tutti i bulloni dopo i primi 1000 Km. di traino.
La ACPS Automotive declina ogni responsabilita per errato o imperfetto montaggio
del dispositivo di traino, come pure per uso errato o improprio dello stesso.
L’installazione del gancio di traino deve essere effettuata esclusivamente da tecnici
specializzati.

Oris

I A C PS

(N) 029-743 Monteringsveiledning:

1.

10.
11.
12.
13.

14,

15.

AUDI Q7:

Den bakre stetfangeren skal skiftes til en med utsparing (unntatt hvis kjgretoyet
allerede er utsyrt med en). Den gamle stgtfangeren trenger du ikke lenger.

OE bestillingsnummer: Vennligst kontakt den offisielle merkeforhandleren!
Volkswagen Touareg: lkke bestille stotfanger med vinduet.

Fjern vedlagte deler og festemateriell fra tilhengerfestet. Fjern eventuelt kitt som
matte befinne seg pa festepunktene.

Demonter de bakre lampene.

Demonter stegtfangeren og stetfangerinnlegget (stetfangerinnlegget trenger du ikke
lenger).

| tilfelle VW Touaregq: Fjern innleggskummet fra stgtfangerinnlegget (bilde 2)

Fest tilhengerfestet (1) lgst ved punktene ,a” ved hjelp av de vedlagte
festeelementene og i henhold til bildet.

Monter kuledelen (2) og kontaktholderen (3) pa tilhengerfestet.

Sett tilhengerfestet i riktig stilling i midten og trekk alle boltene godt til:

M12 (10.9) 117 Nm
M12x1,5 (10.9) 110 Nm
M14x1,5 (10.9) 100 Nm + 90°

| tilfelle VW Touareq: Sett innleggskummet fijern under punkt 5. tilbake pa toppen av
tilhengerfestet.

| tilfelle Volkswagen Touareg: Lag en utsparing i stetfangeren i henhold til bilde i
detail 4.

Sett alle demonterte delene tilbake pa plass igjen (unntatt stetfangerinnlegget).
Asenna vetokuula AK-kehykseen.

Det er ngdvendig & etterstramme boltforbindelsene etter ca. 1000 km (i henhold fil
de oppgitte tilstramningsmomentene).

ACPS Automotive kan ikke stilles ansvarlig for noen mangel ved produktet som kan
forarsakes av skjodeslas eller ukyndig bruk. Ansvaret er brukerens eget (paragraf
185. ledd 2 i den nederlandske sivilrettslige lovboken).

Monteringen av tilhengerfestet skal alltid utferes pa fagverksted.

13/15



(NL) 029-743 Montagehandleiding:

1.

10.
11.
12.
13.

14.

15.

AUDI Q7:

De achterbumperimoet worden vervangen door een bumper met inkeping (behalve
als uw auto die al heeft). De oude bumper is niet meer nodig.

OE-bestelnummer: Neem contact op met uw officiéle dealer!

Volkswagen Touareg: Geef niet opdracht tot de bumper met venster.
Meegeleverde onderdelen en bevestigingsmaterialen van de trekhaak verwijderen.
Eventueel aanwezige kit ter plaatse van de bevestigingspunten verwijderen.
Demonteer de achterlichten.

Demonteer de bumper en de binnenbumper (de binnenbumper is verder niet meer
nodig).

Bij Volkswagen Touaregs: Verwijder het schuimrubber van de binnenbumper
(afbeelding 2)

Bevestig de trekhaak (1) handvast op de punten “a” met de meegeleverde
bevestigingsmaterialen, aan de hand van de tekening.

Monteer de trekkogel (2) en de stekkerplaat (3) aan de trekhaak.

Zet de trekhaak in het midden en trek alle bouten aan:

M12 (10.9) 117 Nm
M12x1,5 (10.9) 110 Nm
M14x1,5 (10.9) 100 Nm + 90°

Bij Volkswagen Touaregs Plaats het in punt 5 verwijderde schuimrubber terug aan
de bovenkant van de trekhaak (afbeelding 3).

Bij Volkswagen Touaregs: Snijd de bumper weg aan de hand van afbeelding 4.
Monteer alle verwijderde onderdelen opnieuw (behalve de binnenbumper).

Monteer de trekkogel in het Akhuis.

Het is noodzakelijk om na ca. 1000 km gebruik de boutverbindingen na te trekken
(volgens gegeven aanhaalmomenten).

ACPS Automotive kan niet aansprakelijk worden gesteld voor enig gebrek in héet
produkt zoals veroorzaakt door de schuld of door welk onoordeelkundig gebruik
ook van de gebruiker of een persoon voor wie hij aansprakelijk is (art. 185. lid 2
N.B.W.).

De montage van de trekhaak mag uitsluitend door een erkende garage uitgevoerd
worden.

Oris

I A C PS

(PL) 029-743 Instrukcija montazu:

1.

10.

11.

12.
13.

14.

15.

AUDI Q7:

Tylny zderzak nalezy wymieni¢ na zderzak z otworem na zaczep kulisty (z
wyjatkiem przypadku, gdy samochdd juz taki posiada). Stary zderzak nie bedzie juz
potrzebny.

Nr zamoéwienia OE: Nalezy zwrdci¢ sie do akredytowanego serwisu markowego!
Volkswagen Touareg: Nie zt6z zaméwienie na zderzak z oknem

Nalezy rozpakowac¢ hak holowniczy i akcesoria i doktadnie sprawdzi¢ kazdg czesc.
W okolicy punktow umocowania nalezy usungé¢ tasme ochronna.

Demonteer de achterlichten.

Nalezy zdemontowac¢ zderzak i wkladke zderzaka (wktadka zderzaka nie bedzie juz
potrzebna).

Bij Volkswagen Touareqgs: Verwijder het schuimrubber van de binnenbumper
(afbeelding 2)

Blok haka holowniczego (1) nalezy luzno zamocowac¢ w punktach ,,a” na podstawie
rysunku, za pomocg elementéw mocujgcych dotgczonych do zestawu.

Nalezy zamontowaé zaczep kulisty (2) i ptyte z gniazdem wtykowym (3) na bloku
haka holowniczego.

hak holowniczy nalezy ustawi¢ w pozycji Srodkowej i dokreci¢ wszystkie sruby:

M12(10.9) 117 Nm
M12x1,5 (10.9) 110 Nm
M14x1,5 (10.9) 100 Nm + 90°

Bij Volkswagen Touaregs Plaats het in punt 5 verwijderde schuimrubber terug aan
de bovenkant van de trekhaak (afbeelding 3).

W przypadku modelu Volkswagen Touareg: Nalezy wykonac¢ wyciecie w zderzaku
wedtug rysunku nr 4.

Wszystkie usuniete czesci (z wyjatkiem wkladki zderzaka) nalezy zamontowa¢ z
powrotem.

Nalezy zamontowa¢ zaczep kulisty do obudowy AK.

Po zamontowaniu haka holowniczego i przebiegu okoto 1000 km nalezy sprawdzi¢
wszystkie sSruby mocujace i w razie potrzeby dokreci¢ odpowiednim momentem.
ACPS Automotive zapewnia gwarancje, za wyjatkiem uszkodzen powstatych w
wyniku nieprawidtowego uzytkowania. (art.185 lid N.B.W.)

Montaz haka holowniczego moze wykona¢ wylgcznie serwis autoryzowany.

14/15



(RU) 029-743 YKa3aHUsA 10 MOHTaXY:

1.

10.
11.

12.

13.

14.

15.

AUDI Q7:

3agHuii 6amnep HEOBXOAMMO CMEHWUTb Ha TWUM C OKOLUKOM (ecnu Ha aBTOMalUMHe
ewle HeTy 6amnepa Takoro Tuna): Crapbin 6amnep yxe He noTpebdyeTcs.

Howmep 3aka3a OE: O6pallaiiTech Kk cBoen omumansHon MacTepckom!

Volkswagen Touareg: He 3akasbigBante 6amnep ¢ OKHOM.

Pacnakyiite dapkon u ero npuHaanexHocTn, a 3aTeM NpoBepbTe Kaxayl AeTtanb.
Ecnu HyxHo, To B Toukax doukcaummn yaanuTe 3alimTHY0 HaKkmnenky.

[emoHTupyiTe 3agHue hoHapu.

HemoHTnpynTe 6amnep 1 Bknagbiw Bamnepa (B AanbHenwem Bknagpiw 6amnepa He
noHagoouTcs).

B cnyyae Volkswagen Touareq: CHumute rybky-noknagky c Bkragpiwa 6amnepa
(puc. 2.)

Cnerka npukpenute Teno dapkona (1) B To4Ykax ,a” C NOMOLLbIO NPUNOXEHHbIX
KpenexXHbIX 311IEMEHTOB 1 akceccyapoB, Ha OCHOBE PUCYHKA.

YcTaHoBUTE TAroBOW LWapuK (2) v nnacTtuHy, Aepxkallyto wTtencens (3) Ha Teno
cdapkona.

YcTaHoBuWTe ¢hapkon Mo LeHTPY, Nocfe 3TOro 3aTaHUTe BCE BUHTLI A0 yropa:

M12 (10.9) 117 Nm
M12x1,5 (10.9) 110 Nm
M14x1,5 (10.9) 100 Nm + 90°

B cnyyae Volkswagen Touareq: YctaHoBuTEe 06paTHO Ha Bepx hapkona BKNnaaHyo
rybky(puc. 3), CHsITyt0 B COOTBETCTBUM C MHCTPYKLIMEN Nog NyHKTOM 5.

B cnyyae Volkswagen Touareq: BuipexbTe 6amnep COOTBETCTBEHHO pUC. 4.
YcTaHoBUTe 0OpaTHO BCe CHATbIE KOMMOHEHTbl Ha MaluuMHy (3a MWCKIYeHUEM
BKNagbiwa dapkona).

Mpukpenute AK akocuTa 1 NNacTuHy, Aepxallyto Wwrencenb K Teny dapkona.
Mocne npo6Gera okono 1000 kKM C ucnonb3oBaHMEM dapKkona HY>XHO MPOBEPUTH
3aTSXKKY BCEX BMHTOB KpenrneHus dhapkona u, npu HeOoBXOAMMOCTW, 3aTAHYTb WX
YCTaHOBMNEHHLIM MOMEHTOM 3aTSKKM.

Bosai gaét rapaHTuto Ha dhapkon, kpome crnyvaes, korga dapkon UCnonb3oBanu He
no HasHaveHwuio (art. 185 Ild 2 N.B.W).

MoHTax TAroBoro kptoka (dapkona) paspeluaeTcs NPOU3BOAUTL WCKITHOUUTENBHO
cneyMacTepckvMmn 1 cepBucamm.

Oris

I A C PS

(S) 029-743 Monteringsinstruktion:

1.

10.
11.

12.
13:

144

15.

AUDI Q7:

Vaxla ut den bakre stétfangaren, till stétfangare-modellen med fénstern (forutom det
fallet, att fordonet redan férfogar 6éver den har modellen). Den gamla stétfangaren
kommer ej att anvandas mer.

OE bestandsdelsnummer: S6ka upp den officiella servicen av varumarket!
Volkswagen Touareg: Bestilla inte det rikligt med fonstret.

Packa upp monteringssatsen och kontrollera innehallet mot detaljbeskrivning. Om
det behovs tag bort underredsmassa runt monteringspunkterna i bagageutrymmet
och under bilen.

Montera av baklyktorna.

Montera av stétfangaren, samt inlagget av stoétfangaren (inlagget av stotfangaren
kommer ej att anvandas mer).

| fall av Volkswagen Touareq: Ta bort svamp-inlagget, fran inldgget av stétfangaren
(teckning 2.).

Sétta fast — endast I16sligt — kroppen av dragkroken (1), vid punkterna ,,a”, med hjalp
av dom bifogade bindelementerna, enligt teckningen.

Montera dragkulan (2) samt skivan, som behéller avlaggaren (3), pa kroppen av
dragkroken.

Placera dragkroken i mellersta position, sedan skruva fast samtliga skruvarna:

M12 (10.9) 117 Nm
M12x1,5 (10.9) 110 Nm
M14x1,5 (10.9) 100 Nm + 90°

| fall av Volkswagen Touareq: Placera tillbaka svamp-inlagget, pa den 6vre delen
av dragkroken, som togs bort vid punkten 5. (teckning 3.).

| fall av Volkswagen Touaregq: Klippa ut stétfangaren, enligt teckning 4.

Montera tillbaka pa fordonet samtliga bestandsdelar, som hade tagits bort (férutom
inlagget av stotfangaren).

Montera in dragkulan, i AK-huset.

Det\ar nodvandigt att dra at bultarna igen efter ungefar 1000 km kérning (enligt
angivna momentangivelser).

ACPS Automotive kan inte stéllas till ansvar for fel pa produkten som orsakats av
anvandaren eller genom omddmeslést bruk av produkten av anvandaren eller en
person som han bar ansvar for (art. 185, paragraf 2 i den nederlandska
civilrattsbalken).

Monteringen av dragkroken far utféras endast av fackverkstad.

15/15



